
PART NO.

2

REV:

 PARTS NOT SHOWN IN FIG.
291439

PDB 250-1

1

2
2.1

2.22.3
2.4

2.5

2.6

2.7

2.8

2.9

2.11

2.10

3

4

5.1
5.2

5.3

5.4
5.5

5.6 5.7

5.8

5.9

5.10

5.11

5.12
5.13

5.14
5.15 5.16

5.185.17
5.19

5.20

5.225.21

6

6.2

6.3

6.4

7

8

5.12 5.9

9

5.23

6.1

2.12

5



PDB 250-1 STAND 27.4.2024

NO. PART NAME PART NO. QTY. NO. PART NAME PART NO. QTY.
1 Base SA 449929 1 6 Adaptor plate SA 449933 1
2 Rack  SA 449930 1 6.1 Adaptor plate 440115 1
3 Flat Plate 290404 1 6.2 Bush for adaptor plate 4402113 2
4 Handle lever shaft SA 449931 1 6.3 Rec. key 10 x 8 x 100 441710 1
5 Guide bed SA 449932 1 6.4 SH screw M8 X 30 DIN912 441712 4

5.1 Pinion shaft 4402117 1 7 Sopport strut 4402109 1
5.2 ball bearing 6002 2rs 110904101 2 8 Hex bolt M10 X 65 DIN 933 441713 1
5.3 Guide cone fix side 290405 2 9 Wheel SA 449934 1
5.4 Locking Bolt 290204 1
5.5 Button M8 X 30 291712 1
5.6 Guide cone moving side 290402 2
5.7 Threaded bush 290203 2
5.8 Cone lock screw 290266 2
5.9 Nut M10 291714 3

5.10 Spirit Level rec 291715 1
5.11 Spirit Level round 291716 1
5.12 Washer M10 281707 4
5.13 SH screw M10 X 20 181724 2
5.14 G 5 snap ring 291728 2
5.15 Washer 6.3X12.5X1.6 291725 2
5.16 Dowel 4 X 20 291727 2
5.17 Sleeve 796UN586 2
5.18 Ext. circlip 15A 121765100 6
5.19 Locking Bolt 796UN587 2
5.20 Helicoil M12 X 18 441708 2
5.21 Support plate 4402149 1
5.22 CS screw M6 X 20 DIN7516 441709 2
5.23 Guide bed 440117


